SG-26
Stump Grinder


Other Associated Part List's
PTO ShaftHydraulic'sGearBox Parts

SG-26 Stump Grinder Part List
Ref. Part No. Description Req'd.
1 811505 3Pt. Yoke Weldment 1
2 811515 Housing Weldment 1
3 811525 Anchor Weldment 2
4 811510  Wheel Guard Weldment 1
5 811522  Pivot Cross (7"x10") 1
6 811517 Special Bolt 3/4"-10NC 4
7 2500084 Nut 3/4"-10NC Vibration Proof 8
8 803185 Bushing, Spring (3/4"ID x 1" OD x 5/8") 4
9 2503035 Bolt 3/4" - 10 NC x 6" Hex Head Gr.5 2
10 2502001 Washer 3/4" Springlock 2
11 2500002 Nut 3/4"-10NC Full Hex 2
12 2505034 Bushing, Spring (1" ID x 1 1/4" OD x 5/8") 4
13 2504215 Hydraulic Cylinder 2 1/2 x 10 1
14 2504120 Hydraulic Cylinder 2 x 24 1
15 590108 Draw Pin (Ak-578) 2
16 2504049 Drive Zerk 5/16" 6
17 863070 Cylinder Pin Dia.1" 4
18 2504121 Cotter Pin 3/16" x 1 1/2" 4
19 2501003 Washer 1/2' Flat 11
20 2500040 Nut 1/2"-13Nc Whiz Flange Hex 11
21 811531 Grinder Wheel Weldment (SG-26) 1
22 811534 Carbide Tooth 33
23 2503061 Bolt 3/8"16Nc x 1" Hex Head Gr.8 33
24 811567 Gearbox Assembly w/Plugs 1
25 2504072 Breather Plug 1/2"NPT 1
26 2504222 Pipe Plug 1/4" NPT Square Head 1
27 2503258 Bolt 3/4" - 10 NC x 2 1/4" Hex Head Gr.5 4
28 650475 PTO Assembly 1
  650497 PTO Half (Implement End) 1
  650498 PTO Half (Tractor End) 1
29 811540 Lid, Shield 1
30 811520 PTO Shield Weldment 1
31 2503011 Bolt 3/8'-16NC Hex Head Gr.2 2
32 2501004 Washer 3/8" Flat 2
33 2500042 Nut 3/8"-16NC Hex Nylock 2
34 2503123 Bolt M8 x 12mm Hex Head 4
35 2501012 Washer 5/16" Flat 4
36 2502011 Washer 5/16" Springlock 4
37 811559 Edging Strip 2" 2
38 811541 Rubber Guard 1
39 2503007 Bolt 1/2"-13NC x 2" Hex Head Gr.2 5
40 811547 Guard Retainer Strap 1
41 811557 Stand Weldment 1
42 341826 Hitch Pin 1/2" x 3 1/2" 1
43 2502008 Washer 3/8" Springlock 33
44 101027 Safety Sign-Warning (StandClear) 2
45 101101 Safety Sign-Warning (540 RPM) 1
46 101103 Safety Sign-Danger (540 RPM) 1
47 101122 Safety Sign-Warning (Hi Pressure0 1
48 101186 Safety Sign-Warning (Shields) 1
49 101206 Safety Sign-Danger (Debris) 1
50 101219 Safety Sign-Warning (Valve) 1
51 101201 Safety Sign-Warning 1

NOTICE:     Worksaver Inc. has a corporate policy of continous product improvement and development: Therefore, specifications are subject to change without any advance notice. Worksaver Inc. is not responsible for differences between specifications or illustrations contained in this site and the actual equipment.
To report problems or ask questions concerning Worksaver's web site, please contact the Webmaster.
Copyright © 1996-2011 Worksaver, Inc. All Rights Reserved. Legal Notices
This document was last modified on